
 

   
  

 
 

 
 

 
 

   
   

  
 

  
    

 
      

      
      

  
 

    
 

         
 

     
     

 
        

     
        

     
   

   
 

    
     

      
          

     
 

   
 

     
      

      
        

       

 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

ORDER R5-2013-0009 

WASTE DISCHARGE REQUIREMENTS 

FOR 
CALAVERAS COUNTY WATER DISTRICT 

DOUGLAS FLAT/VALLECITO WASTEWATER TREATMENT FACILITY 
CALAVERAS COUNTY 

The California Regional Water Quality Control Regional Board, Central Valley Region, 
(hereafter Central Valley Water Board) finds that: 

1. On 26 June 2012, Calaveras County Water District (CCWD) (hereafter “Discharger”) 
[...]
9. The combined effluent flows from the Douglas Flat and Vallecito treatment units are 
disinfected in a chlorine contact chamber. The disinfected wastewater is discharged 
into the effluent storage pond and then applied to the spray field LAAs via sprinkler 
systems.  Solids and sludge are currently dried in the sludge drying beds on-site 
during summer months in order to meet the pathogen and vector attraction reduction 
requirements for Class B biosolids, but a new sludge handing system is under 
construction.  All biosolids are currently applied as a soil amendment to offsite lands 
regulated under separate WDRs. 

10. The storage pond is lined with clay.  Design data for the effluent storage pond are 
summarized in the following table. 

Surface Area 1 Depth  Volume 1 

(acres) (feet) (acre-feet) Effective Dates 
6.6 11.5 45.7 Before 20 November 2012 
7.0 13.5 59.2 After 20 November 2012 

1 Measured at two feet of freeboard. 

11. The LAAs are located within a small ridge between Coyote Creek and Little Dry Creek. 
The setback distances from the LAAs to Little Dry Creek and Coyote Creek are 
approximately 120 feet and 320 feet, respectively. The LAAs do not have tailwater or 
runoff control structures. Tailwater runoff from LAAs with sprinkler systems can be 
prevented by carefully timing and monitoring irrigation events to ensure that applied 
wastewater remains within the LAAs. The Discharger will apply the wastewater to the 
LAAs at rates that will prevent runoff. The brush and weed vegetation on the LAAs is 
maintained annually by the California Department of Forestry and Fire Protection. 



                                                              
   

    
  

 
 

     
  

      
 

 
   

 
 

 
 
 

 
  

 
  

 
  

 
 

 
 

       
       

       
       
       
       

       
       

       
       

       
       

 
       

   

 
     

      
       

     
     

      
       

   
   

  
 

    
   

     

3 WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0009 
CALAVERAS COUNTY WATER DISTRICT 
DOUGLAS FLAT/VALLECITO WASTEWATER TREATMENT FACILITY 
CALAVERAS COUNTY 

12. The facility is controlled by a Supervisory Control and Data Acquisition system. 
Alarms alert operators of any issues related to treatment processes, water levels, 
electrical failures, or other issues that may cause an interruption or potential bypass of 
the treatment system. 

13. The following table summarizes recent influent flow rates. 

Influent Flow Rates 
2007 2008 2009 2010 2011 2012 

Month (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) 

January 0.057 0.063 0.062* 0.085* 0.088* 0.058 
February 0.076 0.064 0.080* 0.085* 0.089* 0.055 
March 0.055 0.046 0.076* 0.076* 0.116* 0.070 
April 0.048 0.043 0.066* 0.081* 0.089* 0.067 
May 0.045 0.048 0.073* 0.064* 0.070* 0.047 
June 0.051 0.051 0.068* 0.065* 0.059* 0.046 
July 0.053 0.053 0.064* 0.066* 0.083* --
August 0.000 0.053 0.068* 0.064* 0.073* --
September 0.048 0.050 0.066* 0.067* 0.057 --
October 0.041 0.047 0.063* 0.066* 0.055 --
November 0.039 0.046 0.062* 0.091* 0.055 --
December 0.038 0.058* 0.065* 0.119* 0.052 --
Yearly 
Average 0.046 0.052 0.068 0.077 0.074 0.057 
* As discussed below, these flow rates are known to be erroneously high. 

Some monthly average flows exceeded the current monthly average flow limit of 
65,000 gpd. The annual averages from 2009 through 2011 are higher than in the 
years of 2007, 2008 and 2012. However, the Discharger stated that contractors had 
mistakenly calibrated the trapezoidal flume flow meters as Parshall flumes yearly 
between December 2008 and September 2011, when the Discharger corrected the 
error. The Discharger states that no new sewer connections have been added to the 
wastewater collection system during the last several years, so influent flow rates 
should not have changed significantly; therefore, the influent flow rates monitored 
during that period are not representative of actual influent rates due to the 
miscalibration. 

14. The influent and effluent analytical results for January 2009 through December 2011 
are summarized below. The influent samples were collected at the headworks and 
effluent samples were collected from the downstream of the disinfection tank. 



                                                              
   

    
  

 
 

 
   

        
          

           
         

          
        

         
        

   
    
   

 
    

 
     

   
      

    
      
      

    
 

     
    
      

      
   

    
 

      
        

        
       

   
 

       
       

     
   

   
      

4 WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0009 
CALAVERAS COUNTY WATER DISTRICT 
DOUGLAS FLAT/VALLECITO WASTEWATER TREATMENT FACILITY 
CALAVERAS COUNTY 

Influent and Effluent Constituent Concentrations 
Influent Effluent 

Constituent Min. Max. Ave. Min. Max. Ave. 
Biochemical oxygen demand (mg/L) 1 34 510 152 1 14 5.4 
Total dissolved solids (mg/l) 1 -- -- -- 108 626 357 
Electrical conductivity (µmhos/cm) 1 -- -- -- 264 989 589 
Total coliform organisms (MPN/100 mL) 1 -- -- -- <2 280 5 
Nitrate nitrogen (mg/L) 2 -- -- -- 19 19 19 
Sodium (mg/L) 3 -- -- -- 52 142 93 
Chloride (mg/L) 3 -- -- -- 38 58 51 

1. Based on monthly monitoring reports. 
2. Based on 2010 Annual Report. 
3. Annual monitoring results. 

Facility Improvements and Discharge 

15. In October 2011, the Discharger received $4.42 million in funding from the State 
Water Resources Control Board (State Water Board) for WWTF improvements, 
including the installation of membrane biological reactors (MBRs), an ultraviolet (UV) 
light disinfection system, and a belt press for sludge dewatering.  The updated facility 
will be able to produce tertiary treated wastewater for potential beneficial reuse. 
The Discharger expects to complete construction of these improvements by 
December 2012. 

16. The updated WWTF will consist of a grit removal unit, a flow equalization tank, two 
fine screens, two MBR units, a sludge holding tank, a sludge belt press, a dry sludge 
storage area, a UV disinfection system, the existing storage pond, and the existing 
spray field LAAs. A standby generator was installed to provide backup power. 
The updated WWTF will be controlled by the Supervisory Control and Data 
Acquisition system. 

17. The new structures are located on the existing site; many of the old facilities are being 
converted or replaced. The existing 40,000- gallon Vallecito aeration tank will be 
used as a flow equalization basin. The new MBR units, the belt press, and the UV 
disinfection system were installed on the footprint of the existing drying beds, as 
shown on Attachment B. 

18. The updated WWTF has two parallel 0.1-MGD MBR basins for redundancy to allow 
one unit to be temporarily taken out of service for maintenance. A typical MBR unit 
has three zones: anoxic, pre-aeration and membranes. The returned activated 
sludge is first introduced and mixed with the plant influent in the anoxic zone. 
Then, the mixed liquor is pumped into the pre-aeration zone where the wastewater is 
treated by conventional aeration. The pre-aeration zone effluent passes through the 



                                                              
   

    
  

 
 

    
      
 

     
   

       
    

  
 

     
     

           
    

      
       

     
    

 
        

 
     

      
     

     
        

   
    

 
   

  
   

     
  

    
     

     
 

 
      

      
     

    

5 WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0009 
CALAVERAS COUNTY WATER DISTRICT 
DOUGLAS FLAT/VALLECITO WASTEWATER TREATMENT FACILITY 
CALAVERAS COUNTY 

membrane zone where the wastewater is separated from the activated sludge. 
A significant amount of air must be introduced below the membrane units for scouring. 

19. The new UV disinfection system consists of three banks of lights, with two banks 
scheduled for online operation and one bank provided as backup.  The UV 
disinfection system provides a minimum dose of 80 mJ/cm2 at 65 percent UV 
transmittance. UV disinfection is preferable to chlorine disinfection because it 
reduces effluent salinity and prevents the formation of chlorination by-products. 

20. Raw wastewater will be mechanically screened and then conveyed to the equalization 
tank, a MBR unit, and the UV disinfection system. The disinfected wastewater will be 
discharged into the storage pond and then applied to the LAAs. Solid waste from the 
fine screen and the waste activated sludge will be dewatered by the 0.7-meter belt 
filter press.  The dewatered sludge will be tested and stored in a roofed dry sludge 
storage area on site in order to meet the requirements for Class B biosolids, and then 
removed for off-site disposal. The dry sludge storage area has a concrete floor with 
curbs to prevent leachate infiltration and runoff. 

21. The RWD projected the treated wastewater quality for the updated WWTF as follows: 

Parameter Units Influent Effluent 
Total carbonaceous BOD mg/L 175 0.82 
Total suspended solids mg/L 175 ND 
Nitrate nitrogen mg/L -- 6.9 
Total coliform organisms MPN/100 mL -- 2.2 1 , 23 2 

1 As a 7-day median. 
2 Daily maximum. 

22. In order to obtain the storage capacity for the proposed ADWF limit of 75,000 gpd, the 
Discharger increased the pond berm height by two feet in November 2012. 
On 13 December 2012, the Discharger submitted a Storage Pond Expansion 
Completion Report, which indicates that the pond storage capacity was increased 
from 45.7 ac-ft. to 59.2 ac-ft. at two feet of freeboard. The water balance, based on 
the completion of the storage pond expansion, shows that the WWTF has sufficient 
capacity for an ADWF of 75,000 gpd (based on the months of July through 
September) and an annual total influent flow rate of 32.9 million gallons. 

Site-Specific Conditions 

23. The potable water supply for the Douglas Flat/Vallecito communities is provided by 
Union Public Utility District. The raw potable water comes from McKay’s Point Dam. 
Based on Union Public Utility District‘s Consumer Confidence Reports in 2008 and 
2010, the chemical character of the potable water supply is summarized below. 



                                                              
   

    
  

 
 

 
  

       

       

       
       

       
       

       
 

       
  

     
         

        
 

    
    

      
  

  
    

   
    

 
   

 
 

 
    

    
 

     
      

   
 

 

  
  

 
 

 

 
 

 

 
 

   
     
     

6 WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0009 
CALAVERAS COUNTY WATER DISTRICT 
DOUGLAS FLAT/VALLECITO WASTEWATER TREATMENT FACILITY 
CALAVERAS COUNTY 

Annual Water Supply Analytical Results 

Parameter Units 2008 2010 Average 

Total dissolved solids mg/L 72 80 76 

Electrical conductivity umhos/cm 61 104 82 
Total hardness mg/L 22 35 29 
Chloride mg/L 5.0 6.4 5.7 
Sodium mg/L 6.8 10 8.4 
Sulfate mg/L 5.0 12 8.4 

24. The wastewater treatment plant and the effluent storage pond are located on the west 
side of the valley of Coyote Creek at an approximate elevation of 1,880 feet mean sea 
level (MSL).  The LAAs are across a small ridge with southeast-facing slopes in the 
watershed of Little Dry Creek. The LAA elevations range between 1,880 feet and 
2,000 feet MSL. All areas of the facilities are outside of the 100-year flood zone. 

25. The facility site is underlined by Miocene/Pliocene age Valley Springs Formations and 
younger Mehrten Formations, and unconsolidated alluvium or dredge tailings. 
Alluvium extends to a depth of 45 feet below ground surface (bgs) along the ridge. 
Bedrock was encountered at a depth of 22 feet bgs near Coyote Creek. 

26. Annual precipitation in the vicinity averages approximately 33.4 inches, the 100-year 
total annual precipitation is approximately 61 inches, and the reference 
evapotranspiration rate is approximately 53 inches per year. 

27. Surrounding land uses are primarily agricultural and residential.  

Groundwater Considerations 

28. In July and August 2012, the Discharger installed three groundwater monitoring wells 
MW-1, MW-2 and MW-3, as shown on Attachment B. MW-1 is upgradient of the 
WWTF, and MW-2 and MW-3 are downgradient of the effluent storage pond and the 
LAAs, respectively. Based on the monitoring well boring logs, soils at the existing 
WWTF are typically cobbles and loose gravels, and soft sandstone or volcanic ash of 
the Valley Springs Formation. The following table presents a summary of the 
monitoring well construction details. 

Range of 
Monitoring Depth Screen Interval Depth to water Groundwater Elevatio 

Well ID (feet) (feet, bgs) (feet) n (feet, msl) 1 

MW-1 30 15-30 21.77 to 22.25 1903.18 
MW-2 44.5 29.5-44.5 7.93 to 8.44 1875.19 



                                                              
   

    
  

 
 

  
  

 
 

 

 
 

 

 
 

   
     

    
 

     
      

       
  

   

    
 
 

 
 

 

 

 
 

 
 

 
 
 

 
 

 

        
        
        
        

 

        
        
        
        

 

        
        
        
        

 
    

     
     

       
    

    
  

       
     

         
    

       
     
  

     

WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0009 7 
CALAVERAS COUNTY WATER DISTRICT 
DOUGLAS FLAT/VALLECITO WASTEWATER TREATMENT FACILITY 
CALAVERAS COUNTY 

Range of 
Monitoring Depth Screen Interval Depth to water Groundwater Elevatio 

Well ID (feet) (feet, bgs) (feet) n (feet, msl) 1 

MW-3 25 10-25 14.6 to 14.84 1867.64 
1. Data recorded on 5 September 2012. 

29. The Discharger has performed groundwater monitoring three times since the wells 
were installed: in August and September 2012. During that period, the groundwater 
gradients ranged from 0.004 to 0.02 feet/foot; groundwater flowed from north to 
south. Groundwater analytical data from the three groundwater sampling events are 
summarized below. 

Total 
Nitrate Kjeldahl Total coliform 

Well FDS nitrogen nitrogen organisms (MPN/100 Sodium Chloride 
ID Date TDS (mg/L) (mg/L) (mg/L) (mg/L) mL) (mg/L) (mg/L) 

8/8/2012 326 249 4.3 <1.0 >1600 26 35 
MW-
1 

9/4/2012 
9/5/2012 

310 
329 

238 
251 

4.5 
4.6 

<1.0 
<1.0 

920 
79 

25 
23 

32 
34 

Average 322 246 4.5 <1.0 -- 25 34 
8/8/2012 231 196 0.37 <1.0 4.0 9.0 4.8 

MW-
2 

9/4/2012 
9/5/2012 

233 
232 

200 
193 

0.34 
0.37 

<1.0 
<1.0 

<1.8 
<1.8 

12 
9.6 

5.0 
4.8 

Average 232 196 0.36 <1.0 -- 10 4.9 
8/8/2012 422 354 0.23 <1.0 920 7.9 4.6 

MW-
3 

9/4/2012 
9/5/2012 

409 
415 

353 
359 

0.22 
0.024 

<1.0 
<1.0 

<1.8 
23 

8.2 
8.3 

4.2 
4.5 

Average 415 355 0.16 <1.0 -- 8.1 4.4 

30. Based on the limited groundwater monitoring completed to date, a discussion of 
groundwater conditions at the WWTF site is presented below: 
a. Although the discharge may have caused some groundwater degradation, the TDS 

concentrations in all monitoring wells were less than the recommended secondary 
maximum concentration limit (MCL) of 500 mg/L for TDS.  

b. Based on the limited groundwater monitoring data above, the discharge does not 
appear to have degraded groundwater quality with respect to nitrate nitrogen. 
The groundwater nitrate nitrogen concentrations in all wells were less than the 
primary MCL of 10 mg/L for nitrate nitrogen. 

c. The first monitoring event data showed high levels of total coliform in MW-1 and 
MW-2.  However, the data for subsequent monitoring events indicate declining 
trends. Based on the available data, it appears that the groundwater samples 
collected during well construction may have been cross-contaminated. 
Although the past practices posed some threat of groundwater degradation from 
coliform organisms, the new WWTF does not. 



                                                              
   

    
  

 
 

 
 

 
      

      
   

    
 

  
 

      
  

  
     

     
 

   
 

 
   

    
 

 
  

   
 

 
 

 
  

 
  

 
 

  
  

 
 

  
    

   
 

8 WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0009 
[...]
specified in the Monitoring and Reporting Program shall be reported in the next scheduled 
monitoring report. 

As required by the California Business and Professions Code Sections 6735, 7835, and 
7835.1, all Groundwater Monitoring Reports shall be prepared under the direct supervision of 
a Registered Engineer or Geologist and signed by the registered professional. 



                                                                              
   

   
 

 
  

 
  

   
  
       

 
   

   
  

   
  

 
 

  
 

 
         

       
 

   
    

  
   

 
     

  
   

  
  

  
  

  
 

  
  

 
   

 
    

   
  

6 MONITORING AND REPORTING PROGRAM R5-2013-0009 
CALAVERAS COUNTY WATER DISTRICT 
DOUGLAS FLAT/VALLECITO WASTEWATER TREATMENT FACILITY 
CALAVERAS COUNTY 

A. Monthly Monitoring Reports 

Monthly reports shall be submitted to the Regional Board by the 1st day of the second 
month following the end of the reporting period (i.e. the January monthly report is due by 
1 March).  At a minimum, the reports shall include: 
1. Results of influent, effluent, UV system, storage pond, sludge, and land application area 

monitoring. 
2. A comparison of the monitoring data to the influent flow limitations, effluent limitations, 

and discharge specifications, and an explanation of any violation of those requirements. 
Data shall be presented in tabular format. 

3. If requested by staff, copies of laboratory analytical report(s). 
4. A calibration log verifying calibration of all monitoring instruments and devices used to 

fulfill the prescribed monitoring program. 

B. Semi-Annual Monitoring Reports 

Semi-annual monitoring reports shall be submitted to the Central Valley Water Board by the 
1st day of August (for the first six months of the year) and 1st day of February the 
following year (for the last six months of the year). The Semi-Annual Monitoring Reports 
shall include the following: 
1. Results of groundwater monitoring for all monitoring and sampling events during the last 

six months; 
2. A narrative description of all preparatory, monitoring, sampling, and analytical testing 

activities for the groundwater monitoring. The narrative shall be sufficiently detailed to 
verify compliance with the WDR, this MRP, and the Standard Provisions and Reporting 
Requirements. The narrative shall be supported by field logs for each well documenting 
depth to groundwater; parameters measured before, during, and after purging; method of 
purging; calculation of casing volume; and total volume of water purged; 

3. For each monitoring event: 
a. Calculation of groundwater elevations, determination of groundwater flow direction and 

gradient on the date of measurement, comparison of previous flow direction and 
gradient data, and discussion of seasonal trends if any; and 

b. A narrative discussion of the analytical results for all groundwater locations monitored 
including spatial and temporal tends, with reference to summary data tables, graphs, 
and appended analytical reports (as applicable). 

4. A comparison of the monitoring data to the groundwater limitations and an explanation of 
any violation of those requirements; 

5. Summary data tables and graphs of historical and current water table elevations and 
analytical results; 

6. A scaled map showing relevant structures and features of the facility, the locations of 
monitoring wells and any other sampling stations, and groundwater elevation contours 
referenced to mean sea level datum; and 



                                                                              
   

   
 

 
   

 
  

 
     
   

     
       

  
  

    
  

 
  

    
  

  
   

   
  

    
 

    
   

   
   

  
 

  
  

 
 

   
 

     
 

    
       

 
    

 

7 MONITORING AND REPORTING PROGRAM R5-2013-0009 
CALAVERAS COUNTY WATER DISTRICT 
DOUGLAS FLAT/VALLECITO WASTEWATER TREATMENT FACILITY 
CALAVERAS COUNTY 

7. Copies of laboratory analytical report(s) for groundwater monitoring. 

C. Annual Report 

An Annual Report shall be submitted to the Regional Board by 1 February each year. 
The Annual Report shall include the following: 
1. The results from annual monitoring of the effluent, groundwater, and water supply; 
2. Average dry weather influent flow for the year, the monthly maximum influent flow for the 

year, total annual influent flow for the year; and a comparison of these results to the 
influent flow limitations of this Order. 

3. A digital database (Microsoft Excel) containing historic groundwater and effluent data; 
4. An evaluation of the performance of the WWTF, including discussion of capacity issues, 

infiltration and inflow rates, nuisance conditions, and a forecast of the flows anticipated in 
the next year; 

5. The results of sludge and/or biosolids monitoring for the calendar year, including: 
a. The amount of sludge generated that year and the amount accumulated on site at the 

end of the calendar year (in dry tons). 
b. For biosolids, documentation of pathogen reduction methods and vector attraction 

reduction methods employed, as required in 40 CFR Parts 503.17 and 503.27. 
c. A description of disposal methods, including the following information. If more than one 

method was used, include the amount of sludge disposed of by each method in dry 
tons. 
i. For landfill disposal, include: the name and location of the landfill, and the Order 

number of WDRs that regulate it. 
ii. For off-site land application, include: the name and location of the site, and the 

Order number of any WDRs that regulate it. 
iii. For incineration, include: the name and location of the incineration facility. 
iv. For off-site composting, include: the name and location of the facility, and the 

Order number of any WDRs that regulate it. 
6. A discussion of compliance and the corrective actions taken, as well as any planned or 

proposed actions needed to bring the discharge into full compliance with the waste 
discharge requirements; 

7. A discussion of any data gaps and potential deficiencies/redundancies in the monitoring 
system or reporting program; 

8. A copy of the certification for each certified wastewater treatment plant operator working 
at the facility and a statement about whether the Discharger is in compliance with 
California Code of Regulations, title 23, division 3, chapter 26; 

9. A forecast of influent flows, as described in Standard Provision No. E.4; and 
10.A statement of when the O&M Manual was last reviewed for adequacy, and a description 

of any changes made during the year. 



                                                                              
   

   
 

 
 

     
       

   
   

    
      

 
  

    
 

      
 

 
 
                         

                      
                                                                                          
                                                                                                  
  

                                          
 

  
          

8 MONITORING AND REPORTING PROGRAM R5-2013-0009 
CALAVERAS COUNTY WATER DISTRICT 
DOUGLAS FLAT/VALLECITO WASTEWATER TREATMENT FACILITY 
CALAVERAS COUNTY 

A transmittal letter shall accompany each self-monitoring report.  The letter shall include a 
discussion of all violations of the WDRs or this MRP during the reporting period and actions 
taken or planned for correcting each violation.  If the Discharger has previously submitted a 
report describing corrective actions taken and/or a time schedule for implementing the 
corrective actions, reference to the previous correspondence will be satisfactory. Pursuant 
to Section B.3 of the Standard Provisions and General Reporting Requirements, the 
transmittal letter shall contain a statement by the Discharger or the Discharger’s authorized 
agent certifying under penalty of perjury that the report is true, accurate and complete to the 
best of the signer’s knowledge. 

The Discharger shall implement the above monitoring program as of the date of this Order. 

Ordered by: Original signed by 
PAMELA C. CREEDON, Executive Officer 

1 February 2013 

(Date) 

LF: 11/16/2012 



 
 

  
  

  
  

 
 

 
   

     
   

 
    

   
      

          
  

     
 

      
    

 
    

 
 

 
    

 
   

 

 
 

 
 

 
 

    
 

  

 
  

 
    

 

INFORMATION SHEET 

WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0009 
CALAVERAS COUNTY WATER DISTRICT 
DOUGLAS FLAT/VALLECITO WASTEWATER TREATMENT FACILITY 
CALAVERAS COUNTY 

Background 

The Douglas Flat/Vallecito Wastewater Treatment Facility (WWTF) is located on Holiday Mine 
Road off State Route 4 in Calaveras County, approximately 0.5 miles south of Douglas Flat 
and 1.5 miles northeast of Vallecito, as shown on Attachment A. 

The WWTF occupies approximately 96 acres and serves the Douglas and Vallecito 
communities, which had a combined estimated population of 610 in 2010.  The total number of 
sewer connections at build-out is estimated to be 315, including 250 connections for existing 
residential, five connections for existing commercial, and 60 connections for infill. Based on 
one percent annual population growth, the projected population in the service area for the year 
2030 is 720, which will require approximately 45 infill sewer connections. 

WDRs Order 92-018, adopted by the Central Valley Water Board on 24 January 1992, 
prescribes requirements for the WWTF and allows a monthly average flow of 65,000 gallons 
per day (gpd). The Discharger is making significant improvements to the WWTF and has 
requested that the Board increase the flow limit to an average dry weather flow (ADWF) of 
75,000 gpd. 

The existing WWTF has two parallel activated sludge treatment units (the Douglas Flat and 
Vallecito units), a chlorine disinfection system, an effluent storage pond, sludge drying beds, 
and approximately 60 acres of LAAs with a net area of 26 acres for irrigation.  The Douglas 
Flat unit was built in 1970 and the Vallecito unit was added in 1987.  Each treatment unit has 
an aeration basin, a secondary clarifier, and an anaerobic digester. 

The combined effluent flows from the Douglas Flat and Vallecito treatment units are 
disinfected in a chlorine contact chamber.  The disinfected wastewater is discharged into the 
effluent storage pond and then applied to the spray field LAAs via sprinkler systems.  Solids 
and sludge are currently dried in the sludge drying beds on-site during summer months in 
order to meet the pathogen and vector attraction reduction requirements for Class B biosolids, 
but a new sludge handing system is under construction.  All biosolids are currently applied as 
a soil amendment to offsite lands regulated under separate WDRs. 

Facility Improvements and Discharge 

In October 2011, the Discharger received $4.42 million in funding from the State Water 
Resources Control Board (State Water Board) for WWTF improvements, including the 
installation of membrane biological reactors (MBRs), an ultraviolet (UV) light disinfection 
system, and a belt press for sludge dewatering.  The updated facility will be able to produce 
tertiary treated wastewater for potential beneficial reuse.  The Discharger expects to complete 
construction of these improvements by December 2012. 



                                                                                                                                                                                 
  

  
  

  
 

   
   

    
    

 
  

 
     

   
 

 

  
   

  

   
 

 
  

 
 

     
 

 

   
     
   

 
 

   
 

 
  

   
 

 
  

 
 

INFORMATION SHEET 2 
WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0009 
CALAVERAS COUNTY WATER DISTRICT 
DOUGLAS FLAT/VALLECITO WASTEWATER TREATMENT FACILITY 
CALAVERAS COUNTY 

The updated WWTF will consist of a grit removal unit, a flow equalization tank, two fine 
screens, two MBR units, a sludge holding tank, a sludge belt press, a dry sludge storage area, 
a UV disinfection system, the existing storage pond, and the existing spray field LAAs. 
A standby generator was installed to provide backup power. 

Discharge Prohibitions, Specifications and Provisions 

The water balances included in the RWD addendum show that the WWTF has a sufficient 
capacity for an ADWF of 75,000 gpd (based on the months of July through September) and 
an annual total inflow rate of 32.9 million gallons. 

In July and August 2012, the Discharger installed three groundwater monitoring 
wells MW-1, MW-2 and MW-3.  MW-1 is upgradient of the WWTF, and MW-2 and 
MW-3 are downgradient of the effluent storage pond and the LAAs, respectively. 
The Discharger has performed groundwater monitoring three times since the wells 
were installed: in August and September 2012. During that period, the 
groundwater gradients ranged from 0.004 to 0.02 feet/foot; groundwater flowed 
from north to south. 

The current effluent TDS average of 357 mg/L and groundwater TDS averages (from 322 to 
425 mg/L) are less than the recommended Secondary MCL of 500 mg/L.  The RWD did not 
project the effluent TDS concentration of the updated WWTF; however, it is expected to be less 
than the current level due to the elimination of chlorine disinfection.  Therefore, the discharge is 
not likely to degrade groundwater quality due to increased salinity. 

The projected effluent total nitrogen of the updated WWTF is 6.9 mg/L and the nitrate nitrogen 
concentration of background groundwater averages 4.5 mg/L.  Effluent and groundwater 
monitoring data to date for the wastewater treatment plant site do not indicate degradation due 
to nitrate, and the plants grown at the LAAs should remove most of the nitrogen in the applied 
wastewater.  However, groundwater is shallow, so there is some threat that the discharge could 
cause degradation for nitrate.  The primary MCL for nitrate is 10 mg/L as nitrogen.  This Order 
therefore includes an effluent limit of 10 mg/L total nitrogen and a groundwater limit of 10 mg/L 
nitrate as nitrogen. 

Because the WWTF provides a high level of containment and disinfection prior to discharge, 
coliform organisms do not pose a threat to groundwater quality. 

The Provisions require that the proposed improvements be completed, as well as the 
submittal of Improvements Completion Report, a Tailwater and LAA Setback Operational 
Procedure Plan and a Storage Pond Expansion Completion Report. 

The Monitoring and Reporting Program is designed to verify compliance with flow limits, 
effluent limitations, and operational requirements of the WDRs. 

LF:11/16/12 



ORDER R5-2013-0009 ATTACHMENT A                                                                                                 

 
 

 
  

 

 
 
   

   
  

 
 
 
 
 

  

 

  

 

  

 

Drawing Reference: 
USGS 7.5’ Quadrangle 
Murphys, CA 

SITE LOCATION MAP 
CALAVERAS COUNTY WATER DISTRICT 
DOUGLAS FLAT/VALLECITO WWTF 
CALAVERAS COUNTY 

1 in =3,125 ft 

Murphys 

Douglas Flat 

Douglas Flat/Vallecito WWTF 

Vallecito 



                                                                                              

 
 

  
 

 
   

 
 

  
  

  

 
 

 
 

    

 

  
 

 

  

                            
 
                           

 

   

 
 

 

 

 

  

 
  

ORDER R5-2013-0009 ATTACHMENT B 

Belt Press, MBRs, UV 
System, and Dry 
Sludge Storage Area 

Equalization Basin 

Effluent 
Storage 
Pond 

MW-2 

MW-1 

Highway 4 

Land Application 
Areas 

Design Limit of 
Sprinkler Irrigation 

North 

MW-3 

Drawing Reference: 
Figure 4, Geologic Map 
Workplan for Installation of Groundwater 
Monitor Wells 
May 2012, Condor Earth Technologies, Inc. 

SITE PLAN 
CALAVERAS COUNTY WATER DISTRICT 
DOUGLAS FLAT/VALLECITO WWTF 
CALAVERAS COUNTY 

Scale 

Approx. 
1 in = 400 ft. 



  

 
  

  
   
 

 
  

   
 

ORDER R5-2013-0009 ATTACHMENT C 

Drawing Reference: PROCESS SCHEMATIC 
Calaveras County Water District CALAVERAS COUNTY WATER DISTRICT 
Douglas Flat/Vallecito WWTF DOUGLAS FLAT/VALLECITO WWTF 